
INSTALLATION INSTRUCTIONS

cbs-k-krx-001: Cargo shelf System

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

A B C D E F G H J K L M N O P Q

R S T U V W X Y Z AA BB CC DD EE

Description DescriptionDescriptionItem ItemItemqty qtyqty
5/8”-18 Heim Assembly, & Jam Nut 16-OD x 11-ID SPACERM6x1.0x16 Button Flanged
M12x1.75x80 Hex Flanged 1/16” ZINC PLATED HAIRPINM4x0.7x14 Button HEAD
HEIM SPACER, 5/8” M5 X 11/64” I.D. Brake Line ClipM4x0.7x8 Button HEAD
M12x1.75x35 Hex Flanged M4X0.7 Nylock Hex Flanged NutM8x1.25x25 Button HEAD
M6x1.0x12 Hex Flange M8x1.25 Nylock Hex NutM8x1.25x25 Hex Flanged
M10x30 Socket Shoulder M6x1.0 Nylock Hex Flanged NutM10x1.25x100 Hex Flanged
M10 X 1.5 Ball Joint Rod End M10x1.5 Nylock Hex Nut20mm-OD x 11mm-ID Zinc Spacer
M6x1.0x20 Button Flanged M8x1.25 Nylock Hex Flange NutM6 Flat Washer
M10X1.5X50 Button HEAD M10x1.25 Nylock Hex Flanged Nut16mm-OD x 9mm-ID ZINC SPACER
M10x1.5x20 Hex Flanged M12x1.75 Nylock Hex Flanged Nut16mm OD x 10.3mm ID ZINC SPACER

A VL
B WM
C XN
D YO
E ZP
F AA

BB
CC
DD
EE

Q
G R
H S
J T
K U

2 42
2 24
4 44
4 42
8 28
2 22
4 22
4 82
2 22
2 44

AI-CBS-K-KRX-001 1-22-24



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM 2

11. To start your installation, the first thing to install is the Tube Mount Assemblies and ClampsTube Mount Assemblies and Clamps to the rear
     bars.  Fig.1Fig.1 shows the general area where you will be installing them at.

22. Fig.2aFig.2a shows installing the tube mount around the bar, and Fig.2bFig.2b shows the Clamp portion of the 
    assembly installed using Item”E”Item”E” bolts (4 p cs)  provided in your kit.  Leave bolts a little loose at this
    point to make adjustments after all parts are assembled together. Repeat for opposite side.

Fig.1

Fig.2a Fig.2b

Install Tube Mount Assemblies & Clamps In This LocationInstall Tube Mount Assemblies & Clamps In This Location

Place Tube Place Tube 
Clamp Base Clamp Base 

On BarOn Bar

Install Install 
Clamp Clamp 
Bracket Bracket 

Using (4) Using (4) 
of Item,”E”of Item,”E”



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM 3

33. Next, find the Pivot Bracket AssemblyPivot Bracket Assembly and mount it between the two Tube Mount BracketsTube Mount Brackets 
    you just installed.  You ll do this using Items”D” and “EE”Items”D” and “EE”.  See Fig.3Fig.3.  Repeat for opposite side.

44. Now find the Upper Spring Mount BracketUpper Spring Mount Bracket.  This will be installed on the sides as shown in Fig.4aFig.4a. You
    install them using (2) of Item”H”Item”H” provided in your kit in the locations shown in Fig.4bFig.4b. Snug these two
    down temporarily to position the bracket. You will need to drill a few holes using the holes in the
    bracket itself. There is a Lower Bracket that will mount to the Upper Bracket up underneath using the
    holes that you drill in the next steps.

Fig.3

Fig.4

Mount Pivot Mount Pivot 
Bracket  Assy Bracket  Assy 

betweenbetween
Tube Mount Tube Mount 

BracketsBrackets

Install With Item”D” Install With Item”D” 

Tube Mount Tube Mount 
Brackets Brackets 

Install With Install With 
Item”EE” Item”EE” 

Pivot Bracket Pivot Bracket 
Assembly Assembly 

Install With Item”D” Install With Item”D” 

Upper Spring Mount Goes HereUpper Spring Mount Goes Here

Install Using (2) of Item”H”Install Using (2) of Item”H”



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM 4

Fig.5

Fig.6a Fig.6b

Mark These Mark These 
3 Holes To 3 Holes To 
Drill Thru Drill Thru 

And Remove And Remove 
BracketBracket

Drill Thru These 3 HolesDrill Thru These 3 Holes

55. Once the bracket is snug down, now mark the hole centers of each of the 3 holes, and remove the
    bracket so you can drill the 3 holes thru. See Fig.5See Fig.5. You will need a 10mm drill bit to do the job. And 
    the finished holes should look like the ones also in Fig.5Fig.5.

66. Now you need to locate the Lower Spring Mount BracketLower Spring Mount Bracket and will be installing it up underneath
    the rear fender well as shown in Fig.6aFig.6a.  To do this, you will need to remove the bolts and nuts shown
    in Fig.6aFig.6a, but keep them as you will be using them next. See Fig.6aSee Fig.6a.

   Then you will install the bracket using the thicker Spacer, Item”R”Item”R” on the right side along with your
   factory bolt and nut, and assemble as shown in Fig.6bFig.6b. 

(Lower Spring Mount Bracket)(Lower Spring Mount Bracket)

Drilled HolesDrilled Holes

Item”R” Item”R” 
SpacerSpacer

Factory Factory 
Bolt & NutBolt & Nut

Remove These Remove These 
Bolts & NutsBolts & Nuts



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM 5

Fig.7

Fig.8

Item”T” Thinner SpacerItem”T” Thinner Spacer
Left SideLeft Side

Item”R” Thicker SpacerItem”R” Thicker Spacer
Right SideRight Side

77. Then you will use the Thinner Spacer, Item”T” Item”T” on the left side of the Bracket as shown in Fig.7Fig.7.  
     Leave a little loose until you get the (3) upper bolts in place, then tighten down.

88. Next, you will install the (3) bolts and Nylock Nuts provided in your kit in the remaining (3) holes you
    previously drilled thru.  You will use Item”P”Item”P” and Item”CC”Item”CC” provided in your kit. After those are 
    installed, then tighten all bolts and nuts down securely. Repeat for opposite side. 

Item”CC” Nylock NutsItem”CC” Nylock Nuts

Item”P” Hex FlangeItem”P” Hex Flange



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

Fig.9

Fig.10

99. Now you can start on the Strut Cylinders. Find a Cylinder as shown in Fig.9Fig.9.  Then you install the Lock Lock 
    Release    Release and Item”G”Item”G” onto the ends of it. The Lock Release goes on the long rod side.  Install it and 
    secure it tightly.  Item “G”Item “G” goes on the short threaded end.  Install it and secure it as well. See Fig.9Fig.9. 

1010. After the ends are on the Strut, you can assemble the Ball Joint End into the Spring Mount Bracket by
      using Item”F” Shoulder BoltItem”F” Shoulder Bolt, Item”V” SpacersItem”V” Spacers and Item”Z” M8 Nylock NutItem”Z” M8 Nylock Nut. You will insert the Ball Joint
      End into the bracket clevis using (2) spacer, Item”V”Item”V”, one on each side of the Ball joint End, and 
      securing with a Shoulder Bolt Item”F”Shoulder Bolt Item”F” and Nylock Nut Item”Z”Nylock Nut Item”Z” provided in your kit. See Fig.10Fig.10.
      Repeat for the opposite side.

Gas Strut Gas Strut 
Lock ReleaseLock Release

Gas StrutGas Strut
Cylinder Cylinder 

Item”G” Item”G” 
Ball Joint EndBall Joint End

Item”F”Item”F”

Item”Z”Item”Z”

Item”V ”Item”V ”

Item”F”Item”F”

Item”V ”Item”V ”

6



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

Fig.11a

Fig.12a

Fig.11b

Fig.12b

1111. Next you need to assemble the Release Mount AssemblyRelease Mount Assembly.  To do that, find the Release Mount Release Mount 
    Assembly    Assembly and the Flush Mount Release LatchFlush Mount Release Latch shown in Fig.11aFig.11a. Then insert the Latch into the Mount
    Assembly and install (2) M4x14, Item”M”Item”M” screws on one side as shown in Fig.11bFig.11b, Ready to flip it over.

1212. Now flip the whole Release Mount Assembly over holding the Latch in place as shown in Fig.12aFig.12a.
      Then locate the Latch Cable MountLatch Cable Mount and slide it over the (2) screws coming thru from the other side
      and secure it down using Item”Y”Item”Y” Nylock Nuts. Make sure you mount this on the correct side as 
      shown in Fig.12bFig.12b.

Install Release Latch and Install Release Latch and 
(2) of Item”M” Screws (2) of Item”M” Screws 

Release Mount Assembly Release Mount Assembly 

Flush MountFlush Mount
Release LatchRelease Latch

Latch Cable Latch Cable 
MountMount

Slide Cable Mount Over Screws Slide Cable Mount Over Screws 
And Secure With Item”Y”And Secure With Item”Y”

7



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

Fig.13a

Fig.14a

Fig.13b

Fig.14b

1313. Now do the same for the opposite side of the latch and install the Cable Mount over the screws and 
      also secure With Item”Y”Item”Y” as shown in Fig.13aFig.13a.  Your Latch Release should look like the one in Fig.13bFig.13b.

1414. The next thing to do is mount the Latch Mount AssemblyLatch Mount Assembly to the RackRack, See Fig.14aFig.14a.  You will do this 
       using (2) M6x16, Item”L”Item”L” and (2) M6 Nylock Nuts, Item”AA”tem”AA” ,provided in your kit, one in each side as
       shown in Fig.14bFig.14b and secure.

Slide Cable Mount Over Screws Slide Cable Mount Over Screws 
And Also Secure With Item”Y”And Also Secure With Item”Y”

RackRack
Install To Front Of RackInstall To Front Of Rack

Install Using Item”L” and Item”AA”, Install Using Item”L” and Item”AA”, 
One On Each SideOne On Each Side

8



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

Fig.15a

Fig.16a

Fig.15b

Fig.16b

1515. Now locate the Tie Down LoopTie Down Loop Bracket, See Fig.15aFig.15a, and install it using (2) M8x25, Item”O”Item”O” and M8
       Nylock Nuts, Item”CC”tem”CC” and secure it to the  assembly. See Fig.15bFig.15b.

1616. On each side of the Rack towards the front, you will see a bracket close to the corner that you will 
       install a Ball JointBall Joint to for the Gas StrutGas Strut to connect to.  See Fig.16aFig.16a.  You will install it onto the bracket 
       using Ball Joint Item”G”Item”G” an M10x20 Hex Flange Bolt Item”K”Item”K”, and secure.  See Fig.16bFig.16b.

Mount Tie Down Loop UsingMount Tie Down Loop Using
Items ”O” & “CC” Items ”O” & “CC” 

Item ”K”Item ”K”

Item ”G”Item ”G”Ball Joint BracketBall Joint Bracket

9



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

Fig.17a Fig.17b

1717. On the back side of the Rack you will install (1) Heim JointHeim Joint, Item”A”Item”A”, on each side as shown in Fig 17AFig 17A.  
      Screw in Heim as far as you can so that the Heim is VerticalHeim is Vertical, then use the jam nut to tighten the Heim
     down to the Rack to keep the Heim in that position.  Repeat for opposite side. See Fig.17bFig.17b.

1818. Before installing the Rack into the Pivot Bracket Assembly, you will need to install a Heim SpacerHeim Spacer, 
Item”C”Item”C”,  on each side of the Heim. They just slide into each side as shown in Fig.18Fig.18.

HeimHeim
Item ”A”Item ”A”

RackRack

Lock Heim In Vertical PositionLock Heim In Vertical Position

Install Heim Joint And Jam Nuts HereInstall Heim Joint And Jam Nuts Here

Fig.18

HeimHeim
SpacerSpacer
Item”C”Item”C”

10



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

1919. Next, you will install the Rack into the Pivot Bracket Assembly by sliding into the space shown in
      Fig.19Fig.19 above. Then you will secure it using an M12x80 Hex Bolt, Item”B”M12x80 Hex Bolt, Item”B” and M12 Nylock Nut,M12 Nylock Nut,
      Item”EE”      Item”EE” provided in your kit and secure. Repeat for opposite side.  

2020. Next, you will install the Rack into the Pivot Bracket Assembly by sliding into the space shown in
      Fig.19Fig.19 above. Then you will secure it using an M12x80 Hex Bolt, Item”B”M12x80 Hex Bolt, Item”B” and M12 Nylock Nut,M12 Nylock Nut,
      Item”EE”      Item”EE” provided in your kit and secure. Be sure to install them in the exact order shown in Fig.20Fig.20.
      Repeat for opposite side.  

Fig.19

Fig.20

Item ”B”Item ”B”

Item ”EE”Item ”EE”

Item ”EE”Item ”EE”

Insert Heim & Spacers In This Location Insert Heim & Spacers In This Location 
Of Pivot Bracket AssemblyOf Pivot Bracket Assembly

Connect Gas Struts HereConnect Gas Struts Here

Item ”J”Item ”J”

GasGas
StrutStrut

Item ”U”Item ”U”
SpacersSpacers

Item ”BB”Item ”BB”

11



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

Release CableRelease Cable

2121. Now you re ready to install the Release Cable.  First  you will insert the bead end into the clevis 
      retainer as shown in Fig.21aFig.21a and from the direction shown as to allow the cable to enter the slot.  
      Then pull the cable up and towards the back so that the clevis fully retains the cable bead as shown 
      in Fig.21bFig.21b.

2222. Now  spin off the front Jam NutJam Nut and pull the cable casing back so you can feed the threaded end
       back thru the hole in the bracket with the jam nut in front as shown in Fig.22AFig.22A.  You will need to use
       both jam nuts to make your final adjustment and desired tension. See Fig.22bFig.22b. Same for both sides.

Fig.21BFig.21A

Insert Cable Insert Cable 
Here From This Here From This 

DirectionDirection

Jam Nut On Jam Nut On 
This SideThis Side

Feed Threaded End Thru Hole With Feed Threaded End Thru Hole With 
Jam  Nut In Front Of BracketJam  Nut In Front Of Bracket

Jam NutJam Nut

Fig.22a Fig.22B

Use Both Jam Nuts For Use Both Jam Nuts For 
Final AdjustmentsFinal Adjustments

12



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

Fig.23a

Fig.24a

Fig.23B

Fig.24B

Spin Jam Nut Off Spin Jam Nut Off 
Loop EndLoop End

Loop Ends Go Loop Ends Go 
Over PostsOver Posts

Left & Right Side Cable Left & Right Side Cable 
Ends Looped On PostsEnds Looped On Posts

One jam nut on One jam nut on 
each sideeach side

2323. You’ll now hook up the opposite end of the cable to the latch assembly.  Again, spin off the Jam Nut
       on that side as shown in Fig.23aFig.23a. You will place the Loops around the posts coming from the latch 
       assembly also shown in Fig.23aFig.23a.  Fig.23b Fig.23b shows both cable loops over the latch posts. Also make sure
       that you slide the cable into the latch bracket with one jam nut on one side of it and one on the 
       other side also shown in Fig.23bFig.23b.  

2424. After you have looped both cables to the posts of the latch assembly, secure each one by using the
      M6 Flat Washer, Item”S”M6 Flat Washer, Item”S”, and then the Hairpin Clip, Item”W”Hairpin Clip, Item”W” provided in your kit as shown in Fig.24aFig.24a.
      Fig.24bFig.24b shows cables hanging freely. You will need to clamp them up out of the way in the next step.

Slide Cable Into Slide Cable Into 
Latch BracketLatch Bracket

HairpinHairpin
Item ”W”Item ”W”

M6 Flat Washer M6 Flat Washer 
Item ”S”Item ”S”

Cables Hanging Loose After InstallationCables Hanging Loose After Installation

13



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

Fig.25a Fig.25B

2525. The last thing to do is tie up the cables so they don’t get in the way or damaged. You’ll do this by
      clamping them to the rack frame using an M4 Button Head Screw, Item”N”M4 Button Head Screw, Item”N” and a Brake Line Clamp, Brake Line Clamp, 
      Item”X”      Item”X” provided in your kit. Fig.25aFig.25a shows the two locations on each side you will clamp to.  Fig.25bFig.25b
            shows this on more detail and also the hardware from your kit to use mentioned above. 

Clamp In These Clamp In These 
Two LocationsTwo Locations

Clamp In These Clamp In These 
Two LocationsTwo Locations

M4 Button HeadM4 Button Head
Item ”N”Item ”N”

Brake Line ClipBrake Line Clip
Item ”X”Item ”X”

Done!Done!

14



AI-CBS-K-KRX-001 1-26-24

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

Liability Statement

Assault Industries® products are designed to best fit user’s ATV/UTV under stock conditions. Adding, modifying, or fabricating any factory or aftermarket parts 
will void any warranty provided by Assault Industries® and is not recommended. Assault Industries® products could interfere with other aftermarket accesso-
ries. If user has aftermarket products on machine, contact Assault Industries® to verify that they will work together.

Although Assault Industries® has thousands of satisfied customers, user should be aware that installing lift kits, long travel, or suspension kits, tires, etc. 
will change the ride of machine and may increase maintenance and part wear. Operating any off-road machine while, or after, consuming alcohol and/or drugs 
increases risk of bodily harm or death. No warranty or representation is made as to this product’s ability to protect user from severe injury or death. Assault 
Industries® urges operators and occupants to wear a helmet and appropriate riding gear at all times.

By purchasing and installing Assault Industries® products, user agrees that should damages occur, Assault Industries® will not be held responsible for loss of 
time, use, labor fees, replacement parts, or freight charges. Assault Industries®, nor any 3rd party, will not be held responsible for any direct, indirect, inci-
dental, special, or consequential damages that result from any product purchased from Assault Industries®. The total liability of seller to user for all damages, 
losses, and causes of action, if any, shall not exceed the total purchase price paid for the product that gave rise to the claim.

Assault Industries® will warranty only parts provided by Assault Industries®. Any damage or problems with OEM housings, bearings, seals, or other manu-
facturers’ products will not be covered by Assault Industries®. Assault Industries® parts and products are not warrantied if item was not installed properly, 
misused, or modified.

Installing, adding, modifying, or fabricating any factory or aftermarket product to your ATV/UTV may violate certain local, state, and federal laws. Be advised 
that laws vary depending on town, city, county, state, etc. Use of certain products on public streets, roads, or highways may be in violation law. The Buyer is 
solely and exclusively legally and personally responsible for any violation of the law by the installation or use of the product. You must abide by all local, state, 
and federal laws, including but not limited to vehicle safety, traffic laws, and ordinances. It is your responsibility to know the laws and how they apply to you. 

The Buyer is responsible to fully understand the capability and limitations of his/her vehicle according to manufacturer specifications, warnings and instruc-
tions and agrees to hold Assault Industries® harmless from any damage resulting from failure to adhere to such specifications, warnings and/ or instructions. 
The Buyer is also responsible to obey all applicable federal, state, and local laws and ordinances when operating his/her vehicle while using this product, and 
the Buyer agrees to hold Assault Industries® harmless from any violation thereof.

NEED ADDITIONAL HELP?
Check out our YouTube channel

Call us : (714) 799-6711
Monday - Friday: 8am-5pm

Email: sales@assaultind.com

Leave Us Feedback
Visit Assaultind.com and leave a

review of your product purchase.
We appreciate your opinion.....

.....even if you’re wrong!   

MAKE SURE THAT ALL BOLTS AND NUTS ARE TIGHT AND SECURE.   MAKE SURE THAT ALL BOLTS AND NUTS ARE TIGHT AND SECURE.   
PLEASE CONTACT ASSUALT INDUSTRIES FOR QUESTIONS REGARDING SPECIFICATIONS PLEASE CONTACT ASSUALT INDUSTRIES FOR QUESTIONS REGARDING SPECIFICATIONS 

OR ANY OTHER QUESTIONS YOU MAY HAVE.  THANKS!OR ANY OTHER QUESTIONS YOU MAY HAVE.  THANKS!


